Numatic International Spare Parts

Model No: CRL8055 & CRL8072 BOTTOM TANK ASSEMBLY

1 BATTERY - 916215

2 BATTERY - 915172

915172, 916215,917230

DRAWING: DRW-38792  ISS:A07
ABOFRB2B/IRING SEE DRAWING:

LESS BATTERIES - 917230

Numatic International Spare Parts

Model No: CRL8055 & CRL8072 BOTTOM TANK ASSEMBLY

ITEM:[ITEM No: DESCRIPTION: COMMENTS: Qty.
1| 237682 [MINI RIDE ON BOTTOM TANK 1
2 | 901539 |ELBOW ANGLE CONNECTOR 3/8 PARALLEL THREAD C/W O-RING TO 12MM PUSH IN 1
3 [ 901534 |PUSHIN BARBED CONNECTOR - 12MM OD 8MM D 7
4 [ 203028 |CRO PUMP PLATE GASKET RH 1
5 [ 203027 [CRO PUMP PLATE GASKET LH 1
6 | 237174 [FILLER CAP WITH FILLER HOSE HOLE 1
7 | 208564 [FILLER GAP SEALING RING 1
8 | 237684 [BOTTOM TANK SCUFF MOULDING RHS 1
9 | 392464 |RHS SCUFF MOULDING SPACER 1
0 [ 237685 [BOTTOM TANK SCUFF MOULDING LHS 1
1| 392465 [LHS SCUFF MOULDING SPACER 1
2 [ 210578 M8 FORM A STAINLESS STEEL WASHER 4
3 [ 219898 |M8 SINGLE COIL STAINLESS STEEL WASHER 4
4 [ 291112 |M8 X 40 LONG HEX BOLT STAINLESS STEEL 4
5 | 208938 [25MM X 455MM LG DUMP HOSE 1
6 | 004108 [FLOAT STOP MOULDING 2
7 [ 904109 |FLOAT MOULDING 1
8 [ 903341 |32MM HOSE CAP RED (C/W 8MM HOLE) 1
9 [ 004403 |BARBED RIVET BLACK 2

20 [ 902133 [SPRING WIRE CLAMP (YDNAC-Y8010356) 1
21 [ 901916 [28mm HOSE CLIP 1
22 129 M5 X 10MM LONG STAINLESS STEEL POZI PAN SEMS SCREW 9
23 190 28MM X 370MM LONG 3.1 STRETCH HOSE C/W RED CAP & STRAP 1
24190 ELECTRONICS FRONT COVER ASSY PAINTED SILVER (CRG) 1
25 190 FUSE PANEL GASKET (CRG) 1
26 90 FUSE PANEL COVER 1
27 19 FRONT COVER TOP GASKET 1
28 ELECTRONICS FRONT COVER SPACER PLATE (CRG) 1
29 12 CHARGER LED DISPLAY PCB 1
302 M2 X 6MM LONG POZI PAN SCREW 2
31 2 CHARGER LIGHTS OVERLAY 1
3212 FRONT COVER PLATE GASKET 2
33 1 90C NYLON GROMMET NUT (PLASTIC INSERT TO SUIT No 8 PLASTITE SCREW) 3
3419 EC SOCKET SPACER PP 1
35 9 EC SOCKET SECONDARY SPACER PP 1
36 19 240V EMI FILTER WITH SOCKET COVER ASSEMBLY C/W FLAP 1
37 2 No8 X 1 INCH LONG POZI PAN STAINLESS STEEL PLASTITE SCREW ;
38 [ 2 M5 FORM A STAINLESS STEEL WASHER 3
39 [0 BRUSH ENGAGE PCB ASSEMBLY 1
20 [ 2 M5 STAINLESS STEEL NYLON INSERT NUT g
412 M5 FORM G STAINLESS STEEL WASHER 14
42 [ 2 M5 X 20MM LONG STAINLESS STEEL POZI PAN SEMS SCREW 6
43 3 CRO PUMP AND FILTER PLATE CLINCH STUD ASSY 1
443 FILTER PLATE ASSEMBLY 1
45 | 23 WATER PUMP ASSEMBLY 1
46 20 EXTENDED STRAINER 1
46A | 208890 |[EXTENDED STRAINER CLEAR BOWL SPARE PART 1
46B | 208830 |STRAINER GASKET SPARE PART 1
46C | 208889 |EXTENDED STRAINER 50 MESH SCREEN SPARE PART 1
46D | 208827 |STRAINER BLACK TOP SPARE PART 1
47 | 391525 |CRO FILTER TO PUMP TUBE 300MM LG 1
48 | 391526 [CRO TANK TO FILTER TUBE 700MM LG 1
49 [ 004296 |GRO PUMP TO FLOW DIVIDER TUBE 470MM LG 1
50 | 219934 [GROMMET 1
51| 906664 [3MM X 19MM INSEAL TYPE 3259 (270MM) 1
52 [ 004491 [M5 x16MM SLOT KNURLED THUMB SCREW NYLON (WHITE) 4
53 | 392421 [FOOT PLATE 1
54 | 208908 |ANTI-SLIP TREAD PAD (SELF ADHESIVE) 1
55 | 219016 [M5 SHAKEPROOF WASHER 4
56 | 291004 [M5 X 10MM LONG STAINLESS STEEL BUTTON HEAD SCREW 4
57 | 280014 [FOOT PLATE EDGE SEAL 1
58 | 329841 |ACCELERATOR HINGE PLATE 1
50 | 219574 [NYLON SPACER 2
60 | N/A_|GILL SENSOR ASSEMBLY C/W EDAC 5 WAY PLUG 1
61 | 329840 |ACCELERATOR PEDAL COVER 1
62 | 208046 [CIRCLIP BAR 1
63 | 329842 [GILL SENSOR ACTIVATOR PLATE - PAINTED SILVER GREY 1
64 | 903855 [ACCELERATOR GRIP PAD (RED)
65 | 208047 |TORSION SPRING (LEFT HAND) 2
66 | 219586 [TOMM EXTERNAL CIRCLIP 2
67 | 291165 M4 X 25MM LONG POZI SCREW STAINLESS STEEL 2
68 | 219688 |M4 FORM A STAINLESS STEEL WASHER 2
69 | 219687 |M4 STAINLESS STEEL NYLON INSERT NUT 4
70 | 219697 |M4 X 8MM LONG POZI PAN STAINLESS STEEL SCREW 2
71 | 392501 [BATTERY PLATE 1
72 | 392455 [GAS STRUT BRACKET - CARRIAGE BOLT 1
73 | 210870 [M6 FORM A WASHER STAINLESS STEEL 2
74| 219646 [M6 X 16MM LONG POZI PAN STAINLESS STEEL SCREW 2
75 | 208907 [GAS STRUT C/W END FITTINGS 100NM 1
76 | 291120 [M8 X 40 CARRIAGE BOLT /S 1
77 | 291121 [NYLON SPACER /D 8.2MM X O/D T2MM X 5MM LG 2
78 | 219639 [M8 STAINLESS STEEL NYLON INSERT NUT 1
79 | 208902 [MINI RIDE ON PIVOT BAR 1
80 | 208072 |PLASTIC FIXING RING 2
81 | 911948 |NX1K BATTERY [LFP] RN AL SRR 2
82 | _N/A__[CANBUS HI-LO CONNECTOR PCB 1
83 | 906147 |RED BATTERY TERMINAL COVER (415N8F02) LESS BATTFRIES & TBATTERY| 4
84 | 906148 |BLACK BATTERY TERMINAL COVER (415N8F14) LESS BATTFRIES & TBATTERY| 4
85 | 915218 |RED BATTERY TERMINAL COVER (415N0V02) (19.05MM DIA) 1
86 | 915219 |BLACK BATTERY TERMINAL COVER (415N0V14) (19.05MM DIA) 1
87 | 915081 |CRGB055/72 SLOTTED BATTERY TRAY - BASE (25mm) 1
88 | 915073 |GRGB055/72 SLOTTED BATTERY TRAY - SIDE WALL (20mm) 2
89 | 915072 |CRG8055/72 SLOTTED BATTERY TRAY - WALL (33mm) 3
90 | 916202 |SINGLE BATTERY FOAM SPACER LESS BATTERIES ST DATTERY | 2




Numatic International Spare Parts 915174, 915175, 916311, 916312 Numatic International Spare Parts
DRAWING: DRW-38793  1SS:A07

Model No: CRL8055 & CRL8072 FRONT COLUMN ASSEMBLY 19/04/2023 Model No: CRL8055 & CRL8072 FRONT COLUMN ASSEMBLY
NB: FOR WIRING SEE DRAWING: mem:| 'TEM DESCRIPTION: COMMENTS: ary.
_ _ 1 208904 |TAPERED BUSH (CLEARANCE) 2
Bsw_ggggg _ CCFEQLL88005555 8% ngLL88007722LLFFF|):;/213200\>///22BB AA\-IIITIERRYY 2 219898 |M8 SINGLE COIL STAINLESS STEEL WASHER 5
3 208903 |TAPERED BUSH (TAPPED) 2
4 902517 |M8 X 70MM LONG HEX BOLT STAINLESS STEEL 4
5 906649 |UPPER STEERING SHAFT (CRG) 1
6 219578 |M8 FORM A STAINLESS STEEL WASHER 3
7 392433 INUMATIC NAME PLATE 1

392461 INACECARE NAME PLATE NACECARE ONLY

8 [906731 [INAME PLATE SPACER (RED P/P)

9 | 203040 |CRO CONTROL PANEL GASKET (LOWER)

10 | 906632 [CRG CONTROL PANEL C/W CLINCH STUDS PAINTED SIVER

11 [ 914943 [CRL8055 CONTROL PANEL OVERLAY 915174 ONLY
915033 |CRL8072 CONTROL PANEL OVERLAY 915175 ONLY

12 | 906658 [SEALED PUSHBUTTON SWITCH SINGLE POLE

13 | 914748 [NORD (LFP) BATTERY HOUR METER 24V (MODEL: 1428.306.01 BDI NE306 CAN NUMATIC) O-RING INCLUDED

14 | 904087 [EMERGENCY STOP (XW1E-BV412MFR)

15 | 904086 |EMERGENCY STOP NAME PLATE (HWAV-27-Y)

16 | 902235 [SWITCH DPST RED ILLUMINATED WITH MEMBRANE 24V

17 1907298 [24V LED GREEN INDICATOR (H02750SSG6)

18 | 206785 |SWITCH COVER C/W NUT

19 | 206786 [SWITCH

20 | 270316 POTENTIOMETER TYPE Pe30 22k OHMS 20% 3W (WITH PANEL SEAL) (ROUND SHAFT
WITH FLAT / NO SLOT IN SHAFT END)

21 [904094 [SPEED CONTROL GASKET

22 219903 [M10 FORM A STAINLESS STEEL WASHER

23 | 903498 |SPEED ADJUSTMENT KNOB C/W INSERT (RED)

915174: USE 914943 24 219744 (M4 X 6MM LONG BLACKODISED GRUB SCREW

915175: USE 915033

25 | 904179 |Terminal Block Assembly

26 | 219355 |[M5 FORM A STAINLESS STEEL WASHER

27 1219633 [MS5 STAINLESS STEEL NYLON INSERT NUT

28 | 280023 |STEERING SHAFT COVER HOSE 135MM LONG

29 |404214 [STEERING WHEEL PLATE

30 | 208900 |GSL 255MM STEEERING WHEEL

31 | 392500 |[STEERING WHEEL TOP PLATE

32 | 219718 |WASHER.M6.SPRING.STAINLESS STEEL

33 | 291144 |M6 X 20MM LG HEX HEAD SCREW STAINLESS STEEL C/W THREADLOCK

34 1291135 [M5 X 10MM LONG STAINLESS STEEL POZI PAN SEMS SCREW

35 | 906634 |CRO FLOOR TOOL LIFTING HANDLE BRACKET WELD ASSY

916227 |[TELEMATICS] CRL FLOOR TOOL LIFTING HANDLE BRACKET WELD ASSY 916311 and 916312

36 | 903032 |[BULGIN PANEL MOUNT FUSEHOLDER

37 1900986 [NYLON GROMMET NUT (PLASTIC INSERT TO SUIT No 8 PLASTITE SCREW)

38 | 906635 |GUIDER (PP)

39 |904501 |REED SWITCH ASSEMBLY

40 | 291155 |[M3 X 20MM LONG POZI PAN SCREW STAINLESS STEEL

41 [ 906617 [REED SWITCH WASHER PLATE

42 | 291154 |M3 NYLON INSERT NUT STAINLESS STEEL

43 | 219569 |No8 X 1/2 INCH LONG POZI PAN STAINLESS STEEL PLASTITE SCREW

44 [291120 [M8 X 40 CARRIAGE BOLT S/S

45 | 906639 |[BOTTLE PLATE (RED)

46 | 208024 |PUSH IN BARBED FASTENER

47 [906640 [CARRIAGE BOLT SPACER

48 [219592 [COMPRESSION SPRING

49 |906651 |SPACER (S/S 10MM O/D 8MM I/D X 22MM LONG)

50 | 219639 |M8 STAINLESS STEEL NYLON INSERT NUT

51 | 219964 INYLON WASHER (18MM O/D X 10.4MM I/D X 3MM THICK)

52 1392431 |[FLOOR TOOL LIFTING HANDLE

2 53 | 903870 |LEVER HANDLE MOULDING RED

54 | 208382 |MAGNET(19MM O/D)

55 |907092 |[M4 X 20MM LG. POZI CSK SCREW (STAINLESS STEEL)

56 | 903721 |MINI RIDE ON STEERING COLUMN GRAPHITE

57 | 906704 |M8 X 50MM LONG HEX BOLT STAINLESS STEEL

58 |219716 M8 FORM G STAINLESS STEEL WASHER

59 | 208110 |IGUS (R) 2 BOLT PLAIN BEARING 20MM 1I/D

60 [219642 [M6 STAINLESS STEEL NYLON INSERT NUT

61 | 219870 |[M6 FORM A WASHER STAINLESS STEEL

2 62 | 903066 [FUSE 2.5A (6.3x32)

63 [ 219687 [M4 STAINLESS STEEL NYLON INSERT NUT

64 | 907150 |FIXING ADAPTER (020G)

65 [907151 [TERMINAL BLOCK N.O. (020E10)

66 [ 907149 [KEY SWITCH SELECTOR (020SCA1) 907208 SPARE KEY
916311 CRL8055 FRONT COLUNM TELEMATICS ASSEMBLY 67 | 912615 |TELEMATICS MODULE ASSEMBLY - GRAPHITE GREY 916311 and 916312
68 |912151 |[ADHESIVE PAD - TELEMATICS 916311 and 916312

915312 CRL8072 FRONT COLUNM TELEMATICS ASSEMBLY

2 69 [219369 [No8 X 1 INCH LONG POZI PAN STAINLESS STEEL PLASTITE SCREW 916311 and 916312

AR ([RUL[QUNQLQL[QUININ([R QU QNQLQLRLRNRRQRQDRQL_QIN[RQUL[QUINNQN[QU[QUIN QLR D (O AR [UQU[QN(L[QUNNUAANNNN ([RNRNRR R NRRRRs




1
THIRD ANGLE PROJECTION

948

2 3 4 5 6
N CRL 8032150 162 Kg (357 Ibs) 1X 50?%'4(;;%\% Thr20 CAPACITY 1 A1 U8 GAL)
NCRLG0TaM06| 174 Ko (384 Ibs) 2 X 50 Ah (25.6V) 2hr45 WATER FLOW RATES (00,92 US GALIMINY
BRUSH WEIGHT 32 Kg (70 Ibs) TOTAE:@%E%E 10.7Kg (23.6bs) CLEANING AREA 2(529729%3%@2,3@625?”/:;%” A
TOTAL BATTERY
BRUSH PRESSURE| 19.9 G/lcm? (0.28Ib/in?) WEIGHT: 21.4Kg (47.2Ibs) SOUND PRESSURE <70 dB(A)
CRL8072/100
PAD WIDTH 7‘22?’5‘6(02;%”) CHARGE TIMES LB 2 o0 25 s HAND ARM VIBRATION ah<2.5m/s?
PAD PRESSURE| 16.6 G/icm? (0.24Ib/in?) BRUSH WIDTH 72(2)?5”7%%}?)”) WHOLE BODY VIBRATION aw<0.5m/s?
¥ 762 BRUSH 600W (25.6V) BRUSH SPEED 150 rpm HEIGHT 1160mm (46.5in)
- - 24.2 L/Sec
VAC 400W (25.6V) AIRFLOW (6.4 USGAL/Sec) LENGTH 1450mm (57in)
SUCTION: 120mbar B
TRANSAXLE 400W (25.6V) TRANSIT SPEED 0- 6 Km/h(0- 3.7mph) WIDTH 948mm (37.5in)
CRL8072 - LESS BATTERIES 917236 CRL8072 - LESS BATTERIES TELEMATICS 917237
CRL8072/50: 916222 CRL8072/50 TELEMATICS: 916364
CRL8072/100: 915185 CRL8072/100 TELEMATICS: 916365
C

A10 New Less Batteries configurations and item numbers created
REVISION: CHANGE DETAIL:

1160
oV -
Namati N u matl c MILLFIELD ROAD, CHARD, SOMERSET
’# INTERNATIONAL LTD ~ 'A202CB ENGLAND
THE EXAMPLE SHOWN DETAILS THE METHOD USED FOR
IDENTIFYING CRITICAL (INSPECTION) DIMENSIONS WHERE APPLICABLE
TOLERANCES:- LINEAR: 0 DECIMAL PLACES = +/- 1.0mm om0
(UNLESS OTHERWISE STATED) 5 Docinar PYACE = /7 0-20MM /- "0.5 DEGREE
TOOL NUMBER: TITLE:-
- CRL8072 TECHNICAL SPECIFICATIONS
This article must not contain greater than 0.1% w/w of substances that are . .. .
on the candidate list for Annex XIV of the REACH regulations . WEIGHT: DlMEll\lNS IONS | MATERIAL: é}-gz'gzNg%){% 916364
All components must be ROHS compliant. MILLIMETERS 916365, 917236, 917237
. . . PRINT SIZE *u -
DRAWN: | APPD: | DATE:  msoumesconmer s morem e A3 oo FINISH: DRGNo:- o 3g04g
Darren Knight KD 03/07/2023 KNOWLEDGE NOR COMMUNICATED TO ANY PERSON OR COMPANY. SCALE

1 ST_Numatic_A3.slddrt 20030224 3 4 5 6



WIRING DIAGRAM

COMP. No
915591

DRG. No

DRW-39600

WIRING DIAGRAM.1S.3WCR.230.56.TD.PLG (CRL80S5 & CRL8072 LFP/230V/1 / 2 BATTERY & TELEMATICS OPTION)

REVISION

DRAWN|APPD. DATE

916505 LOOM ADDED & TELEMATICS OPTION

JW MB [14/03/23

l)’gnu

BB (a) 2vi08 WEAINNN = ZyOmI6

ﬂﬂw

F T
'%

m P aaih1 uw-zzm

907298,
786 &
S T
C g .
B

=

oo 38isn
Az
BK__rivh o jun 10 roniz %
G o o

Bx mer7 @4 i 0 81

&R

-mmm-o-od mmwm-mu

A_: Sgww;;zﬁu (WATER)

= &

g 3B

I

=

323268
-16967 Aof

H MOUNTED
c= ov = \ - o R
D, ;;m
e
oo

903736
DOC-24968

{BRUSH)

APPLICABLE MACHINE MODELS:

CRLB055/72 SOT = BATTERY { C/\y ASSOCIATED LEADS
CRL B055/72 100T = BAITERIES 142 C/W ASSOUATED LEADS

1
{BRUSH)
8K
SCHEMATIC
#  yAC MoTOR
# MOTOR DRVE fmmte BRUSH MOTOR
> WATER PUNP
useR oc
| NERFACE CHARGER DC BATTERY
KEY:
TELEA
%’ L L macron TRACTION NOTOR
CONTROL
HORN




COMP. No DRG. No

WIRING DIAGRAM | veos loam-soso

WIRING DIAGRAM.1S.3WCR.230.56.TD.PLG (CRL8055 & CRL8072 LFP/230V/1 / 2 BATTERY & TELEMATICS OPTION)

ISSUE REVISION DRAWN|APPD. DATE
AO4 ) 916505 LOOM ADDED & TELEMATICS OPTION JW MB [14/03/23

8
i
;

APPLICABLE MACHINE MODELS:

EE%SEggggEE

CRLB055/72 50T = BATTERY 1 C/W ASSOCIATED LEADS
CRL 8055/72 100T = BATTERES 1&2 C/W ASSOCIATED LEADS




COMP. No DRG. No

WIRING DIAGRAM | veos loam-soso

WIRING DIAGRAM.1S.3WCR.230.56.TD.PLG (CRL8055 & CRL8072 LFP/230V/1 / 2 BATTERY & TELEMATICS OPTION)

ISSUE REVISION DRAWN|APPD. DATE
AO4 ) 916505 LOOM ADDED & TELEMATICS OPTION JW MB [14/03/23

8
i
;

APPLICABLE MACHINE MODELS:

EE%SEggggEE

CRLB055/72 50T = BATTERY 1 C/W ASSOCIATED LEADS
CRL 8055/72 100T = BATTERES 1&2 C/W ASSOCIATED LEADS




WIRING DIAGRAM | e |omnsossr

WIRING DIAGRAM.1S.3WCR.120.56.TD.PLG (CRL80S5 & CRL8072 LFP/120V/1 / 2 BATTERY & TELEMATICS OPTION)

ISSUE REVISION DRAWN|APPD. DATE
AO6 REVISION UPDATED W | MB 15/05/23
° :*.z::“"*““‘"“]l e g T o 50 j%““%‘
31iau (Ao | 7181 07151 [
EE g ] BD :

oo 38isn
Az
BK__rivh o jun 10 roniz %
G o o

Bx mer7 @4 i 0 81
ol

-mmm-o-od mmwm-mu

—_—— e — — —

)
BB (a) 2vi08 WEAINNN = ZyOmI6

3
um-z:m mw-zzm

w (sWicH MOUNTED

Fea on [ =N ) s R0 o o)

w e Sy
D, -zm
916301 A28
oRW; 70102
323268
ORY-16967 Aof
a0dson tsvg':u MOUNTED
ww-znu

L

a
(&m%j:mmm ®

m"&'m GO E—E | e
i 1l 1l

1
{BRUSH)
#  yAC MoTOR
# MOTOR DRVE fmmte BRUSH MOTOR
> WATER PUNP
” USER oc
— BLACH 205192 154, INTERFACE DC BATTERY
; - swe‘; ooc. se04 Ll |+ controL | | CHARGER
gv: z mﬁ¥~m | APPLICABLE MACHINE MODELS: KEY:
- 25";; ” L TRACTON TRACTION NOTOR
W 2 e o190 CRLB055/72 50T = BATTERY | C/)f ASSOCIATED LEADS - coNTROL
W ;’,ﬁ‘g ooc; 3055 CRL 8055/72 {00T = BATIERES 1&2 C/ff ASSOCATED LEADS HORN




COMP. No DRG. No

W/R/NG D/A GRA M 915604 |DRW—-39647

WIRING DIAGRAM.1S.3WCR.120.56.TD.PLG (CRL8055 & CRL8072 LFP/120V/1 / 2 BATTERY & TELEMATICS OPTION)

ISSUE REVISION DRAWN|APPD. DATE
AO6 ) REVISION UPDATED JW MB [15/05/23

(SMTCH NOUNTED

ELE L PEVEE] E
NN -

CRLBOS5/72 50T = BATTERY 1 C/W ASSOCIATED LEADS
CRL 8055/72 100T = BATTERIES 1&2 C/W ASSOCIATED LEADS




Numatic International Spare Parts 915672 Numatic International Spare Parts
DRAWING: DRW-39786  1SS:A01

Model No: CRL8072 BRUSH DECK 10/08/2022 Model No: CRL8072 BRUSH DECK

NB: FOR WIRING SEE DRAWING: ITEM: PQE:T Description: Comments: QTY.

fgg\\; ggﬁn ggwgggig fgg\\; ; }88.}: gg“l’vvgg;:g 1 | 903617 |TWIN BRUSH DECK WELD ASSY ZINC PLATED 1

: ) : ) 2 | 208330 [IGUS BEARING (GFM 101206) 4

3 | 903420 [BEARING HOUSING 2

4 | 208878 |BEARING I/D30MM O/D62MM 5

5 | 903439 |SPACER O/D 40MM X I/D 30MM X 5MM 2

6 | 205192 |[MRP6 IP20 AMER MOTOR 1

7 | 904836 |BRUSH MOTOR PULLEY PLATE WELD ASSY ZINC PLATED 1

8 | 237680 |LARGE PULLEY 56TH 3

9 | 903423 |PULLEY FLANGE PLATE 3

10 | 903421 |BRUSH PULLEY SHAFT 2

11 | 903440 |PULLEY MOUNTING ADAPTER 2

12 | 903619 |TENSIONER PIVOT PLATE ZINC PLATED 1

13 | 903419 |TENSIONER SHAFT 1

14 | 903424 |IDLER 1

15 | 230200 |62MM INTERNAL CIRCLIP 3

16 | 903429 [1/2 INCH DIA X 18G S/S TUBE (0.022) 1

17 | 903438 |BELT (GATES GT4 - 1440 - 8MGT - 12) 1

18 | 903428 |TWIN BRUSH DECK - MAIN PLATE COVER 1

19 | 230285 |MODIFIED CHUCK (CRO) 2

20 | 903432 |TWIN BRUSH WATER FEED PLATE 2

21 | 903433 |TWIN BRUSH RH DECK MOULDING 1

22 | 903434 |TWIN BRUSH LH DECK MOULDING 1

23 | 903437 |TWIN BRUSH DECK SPLASH SKIRT 2

24 | 204068 |3 INCH GREY WHEEL 3

25 | 391224 |1/2 INCH DIA X 18G S/S TUBE (0.026) 3

26 | 208143 [20MM GROMMET X 6MM PANEL THICKNESS 2

27 | 903845 |DO NOT STAND HERE WARNING LABEL @50MM 2

28 | 903641 |10MM HOSETAIL ELBOW 2

29 | 903446 |MOTOR SHAFT INSERT 2

30 | 903445 |[FLOW DIVIDER ASSY 1

31 | 903447 [LH SOLUTION TUBE 1

32 | 903448 |RH SOLUTION TUBE 1

33 | 903463 [VENT TUBE 1

34 | 900986 |[NYLON GROMMET NUT (PLASTIC INSERT TO SUIT No 8 PLASTITE SCREW) 10

O—/’@ 35 | 219870 |M6 FORM A WASHER STAINLESS STEEL 16

A & 36 | 219718 |WASHER.M6.SPRING.STAINLESS STEEL 12

oo r/' 37 | 219719 |M6 X 16MM LONG HEXAGONAL STAINLESS STEEL HEAD BOLT 12

! 38 | 219642 [M6 STAINLESS STEEL NYLON INSERT NUT 12

@ ® 39 | 219903 [M10 FORM A STAINLESS STEEL WASHER 2

— 40 | 219909 |M10 X 25MM LONG HEXAGONAL STAINLESS STEEL SCREW 1

—39 41 | 219897 |M10 STAINLESS STEEL NYLON INSERT NUT 2

& 42 | 291124 |M10 PENNY WASHER STAINLESS STEEL 2

43 | 219899 |M10 SINGLE COIL STAINLESS STEEL WASHER 1

® 44 | 291141 |M10 X 25MM LG HEX HEAD SCREW STAINLESS STEEL C/W THREADLOCK 1

45 | 906868 |M10 X 40MM LONG HEX BOLT STAINLESS STEEL 5

1 46 | 903441 |M6 X 20MM LONG STAINLESS STEEL COUNTERSUNK POZI SCREW 8

o 47 | 219578 |M8 FORM A STAINLESS STEEL WASHER 1

N 48 | 219079 |M8 PLAIN NUT 2

49 | 219688 |M4 FORM A STAINLESS STEEL WASHER 12

50 | 291061 |[No6 X 1/.2 INCH LONG POZI PAN PLASTITE SCREW (STAINLESS STEEL) 12

51 | 219355 [M5 FORM A STAINLESS STEEL WASHER 4

52 | 219568 |NO8.3/4 INCH LG.POZI-PAN.SCREW.STAINLESS STEEL.PLASTITE 4

53 | 219644 |[M5 FORM G STAINLESS STEEL WASHER 6

54 | 219369 |[No8 X 1 INCH LONG POZI PAN STAINLESS STEEL PLASTITE SCREW 6

55 | 219639 |M8 STAINLESS STEEL NYLON INSERT NUT 3

56 | 219302 [M12 FORM B STAINLESS STEEL WASHER 3

57 | 219716 |M8 FORM G STAINLESS STEEL WASHER 3

58 | 906867 |M8 X 45MM LONG HEX BOLT STAINLESS STEEL 3

59 | 903435 [30MM EXTERNAL CIRCLIP 3

60 | 230048 |[26MM EXTERNAL CIRCLIP 2

61 | 291139 [6MM X 16MM STAINLESS STEEL ROLL PIN 2

62 | 291163 |[NYLON WASHER 18MM O/D X 10.5MM I/D X 2MM 4

63 | 237730 |SPRING CLIP 6

64 | 219683 |[No6 X 3/8 INCH LONG POZI PAN BLACK COUNTERSUNK PLASTITE SCREW 12

65 914423 |M8 X 70mm Eye Bolt Zinc Plated 1

66 | 915440 |[SUPPRESSOR 0.68uF 310V X1 CAPACITOR & M6 RING TERMINALS 1




Numatic International Spare Parts
Mode| NO: CRL 8055/8072 LFP CHARGER ASSEMBLY

NB: FOR WIRING SEE DRAWING:

230V: DRW-39600
120V: DRW-39647

Numatic International Spare Parts

DRAWING: DRW-40778

Model No: CRL 8055/8072 LFP CHARGER ASSEMBLY

ITEM: PﬁzT Description Comments QTY.
1 906644 |CHARGER PLATE C/W CLINCH STUDS PAINTED SILVER 1
2 906642 [MOTOR CONTROLLER PLATE ASSEMBLY PAINTED SILVER 1
3 906650 [CONTACTOR BRACKET (CRG) M/S PAINTED SILVER 1
4 906660 [MOTOR CONTROLLER ALI PLATE 1
5 208909 [POTTED TERMINAL BLOCK ASSEMBLY 1
6 906686 |PROGRAMMED 70A MOTOR CONTROLLER (CRG) 1
7 906671 [24V DC BUZZER C/W CONNECTOR 1
8 905341 |[KEMO PWM POWER CONTROL 10A M171 2
9 914042 |CHARGER. 24V.LFP 1
10 903736 [24V ALBRIGHT CONTACTOR (SU60-2009) 2
11 906564 |ATO FUSE HOLDER (FKH SERIES) 2
12 900986 gglﬁoE\slv)GROMMET NUT (PLASTIC INSERT TO SUIT No 8 PLASTITE 3
13 230102 |[FUSE HOLDER RATED AT 60 AMPS 2
14 230104 [30 AMP MAXI FUSE 1
15 221091 {20 AMP MAXI FUSE 1
16 906573 [10 AMP FUSE 1
17 905570 (4 AMP FUSE 1
18 291020 [M5 STAINLESS STEEL EXTERNAL SHAKEPROOF LOCK WASHER 8
19 208029 [GROMMET (32MM I/D) 1
20 219633 [M5 STAINLESS STEEL NYLON INSERT NUT 4
21 219645 [M5 STAINLESS STEEL DOME NUT 4
22 219644 |M5 FORM G STAINLESS STEEL WASHER 2
23 291135 [M5 X 10MM LONG STAINLESS STEEL POZI PAN SEMS SCREW 2
24 208963 [SNAP BLACK RIVET (REF SR-3055B) 6
25 291145 |M4 SHAKEPROOF WASHER STAINLESS STEEL 6
26 219913 [M4 X 30MM LONG POZI PAN STAINLESS STEEL SCREW 2
27 219697 [M4 X 8MM LONG POZI PAN STAINLESS STEEL SCREW 4
28 904219 [M3 STAINLESS STEEL EXTERNAL SHAKEPROOF WASHER 5
29 291154 [M3 NYLON INSERT NUT STAINLESS STEEL 5
30 902534 (M3 X 10MM LONG POZI PAN SCREW STAINLESS STEEL 4
31 291155 [M3 X 20MM LONG POZI PAN SCREW STAINLESS STEEL 1
32 219569 [No8 X 1/2 INCH LONG POZI PAN STAINLESS STEEL PLASTITE SCREW 3
33 903260 [M8 BOLT AND NUT CAP 4
34 219864 [M5 X 8MM LONG POZI-PAN SCREW Z/PL 4
35 219861 |[M5 SINGLE COIL STAINLESS STEEL WASHER 4
36 902353 M6 EXTERNAL SHAKEPROOF WASHER STAINLESS STEEL 4
37 219355 [M5 FORM A STAINLESS STEEL WASHER 4
38 220904 [CABLE CLIP PLATFORM 1




FloorCare

CRL8072 (50ah/100ah) / Telematics Exploded Spares

Ride-on Scrubber Dryer

Brush 1 50 T

Speed

Tank

Capacity 8 O L




FloorCare

Description Part Number

1 NX1K LFP BATTERY TYPE (LI-ION) 911948
2 MESHLESS FILTER BASKET (RED) 906070
3 PUMP 24V DC / 1.5 AMPS 206726
20 AMP MAXI FUSE (YELLOW) 221091

30 AMP MAXI FUSE (GREEN) 230104

4 4 AMP ATOF BLADE FUSE 905570
10 AMP BLADE FUSE 906573

FUSE 2.5A (6.3x32) 903066

5 EXTENDED STRAINER 208888
6 CRG8055/8072 TOP TANK ASSEMBLY 907615
7 CRL8055/8072 BOTTOM TANK ASSEMBLY 915172
CRO8055 DUMP HOSE 208938

28MM X 370MM LONG 3:1 STRETCH HOSE WITH RED CAP 903696

8 35MM X 180MM STRETCH HOSE (3:1) WITH ADJUSTABLE CUFF WITH CAP 902468
SUCTION HOSE 1330MM X @38MM 213061

HOSE GUIDE 237718
9 650 TWINTEC ALUMINIUM FLOOR TOOL (38MM HOSE,RED TRIM, SERILOR BLADES) 903347
10 SERILOR BLADES (SPARE [TEM) 900518
11 MODIFIED CHUCK (CRO) 230285
12 370MM POLYSCRUB BRUSH 903449
13 UK TYPE CHARGING LEAD 220386

Disclaimer: Many factors beyond Numatic International Ltd control plus end user knowledge and control can affect the use and performance
of a Numatic International Ltd product in a particular application.

The user is solely responsible for evaluating Numatic International Ltd products and evaluating if said product is suitable for a particular
purpose and user’s method of application.



Accessories

CRL 8055 SPARE PARTS

903449 | 370MM POLYSCRUB BRUSH (SINGLE) 900524 | 360MM NULOC2 DRIVE BOARD
606400 | 360MM PADLOC DRIVE BOARD 900971 | NUPLEX PADS - 3 PACK 500MM
903994 | 370MM NYLOSCRUB SHAMPOO BRUSH (SINGLE) 900973 | NUPLEX PADS - 5 PACK 500MM
904691 | ALUMINIUM FLOOR TOOL 650MM C/W ADJUSTABLE 902505 | CRO CADDY KIT (RED)

WHEELS AND

POLYURETHANE BLADES
900518 | REPLACEMENT GREEN POLYURETHANE BLADE SET, 903182 | CRO SPRAY MOP MOUNTING KIT

805MM FOR 650 FLOOR TOOL

606183 | WANDER FLOOR KIT FOR ALL CRO MACHINES
(38MM)
SEE OPERATOR MANUAL FOR MORE SPARE PARTS OR CONTACT NUMATIC SALES / SERVICE DEPARTMENT




FloorCare

L

Numatic International Limited. Chard, Somerset TA20 2GB
ENGLAND Tel: 01460 68600 www.numatic.co.uk

Numatic International GmbH. Frankische Stralle 15-19. D-30455 Hannover,
DEUTSCHLAND Tel: 05 11 98 42 16 0 www.numatic.de

Numatic International SAS. 13 / 17 rue du Valengelier. EAE La Tuilerie — 77500
CHELLES, FRANCE Tel: 01 64 72 61 61 www.numatic.fr

Numatic International BV. Vennootsweg 15, 2404 CG, Alphen aan den Rijn,
NEDERLAND Tel: 0172 467 999 www.numatic.nl

Numatic International (Pty.) Ltd. 16th & Pharmaceutical Roads, Midrand, Gauteng,
SOUTH AFRICA 1685 Tel: 0861 686 284 www.numatic.co.za

Numatic International Schweiz AG. Sihlbruggstrasse 3A, 6340 Baar.
SCHWEIZ Tel: 0041 (0) 41 76 80 76 - 0 www.numatic.ch

Numatic International ULDA. Rua da Boa Viagem, 177. 4470.210 Maia.
PORTUGAL Tel: +351 220 047 700 www.numatic.pt

Numatic International SLU. C/ La Forja, 41, 08840 Viladecans. (Barcelona),
SPAIN Tel: +34 93 647 22 22 www.numatic.es

Numatic International DENMARK. Frankische Strafle 15-19. D-30455 Hannover,
DEUTSCHLAND Tel: 05 11 98 42 16 0 www.numatic-online.dk

@ numatic.com +44 (0)1460 68600

. & V‘MADEINTHE
UNITED
Numatic.com v4'»"|(||\|(;|)()|\/|

EXP-001075 07/23 (A01)



	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3

	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5

	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6


